PARTS

TAMIYA

AR

Not used

Nicht verwenden
Non utilisé

"
o

PARTS --
53257

FIXY -

GEAR BAG
ZAHNRADER-BEUTEL
SACHET DE
PIGNONERIE

1
TEM&ME <3
Mot used.
Nicht verwenden
Non utilisé.

TNl TAx])

Diff housing A
Differential-Geh&use A
Logement de différentiel A

T8 x

Diff housing B
Differential-Gehéuse B
Logement de différentiel B

A= — x |
Spur gear
Stirnradgetriebe

Pignon intermédiaire

17




A EABREIPLBEICASTUET . FMELTHE-TTF AL,

*Extra screws and nuts are included. Use them as spares.

*Ersatzschrauben und -muttern liegen bei.

*Des vis et des écrous supplémentaires sont inclus. Les utiliser comme pibces de rechange.

PARTS

Il =g & b SREEEEIEREEEE 4 Lodrm— e ssasiiare 3
PARTS \ Front tire 50441 Chassis 4005040
sy Vorderer Reifen Chéssis
0115085 | Pneu avant
| @ =
| [ VR i £ & T ForFFBAP e |
'._ il — | r Rear tire Antenna post 50195
| Hinterer Reifen Antennenstange
| Pneu arriére Mat d'antenne
\ D . . esnulis
Motor 7
Moteur
y 9415328 JmmFu b
Ao-o N @
| 4 x5 Mutter
= - Ecrou
MAT1 ~ 1 Y oiarTL—} .
Fricion plate MA2x1 U¥atnarysy MA20 ok
Frikti I 5005073  Rear coil spring ¥ :
Plaquette de friction Hintere Feder 2 E‘;m’;!;;"’—'“ef
Ressort hélicoidal arriére P
MAZ] domFv b
q\ % | MNut
Mutter
orle
L=

] MA22 FRIRA—H—
*2 Spacer
4305371 Distanzring
MA3 <1 Entratoise
Fori=gywp
JamAf EF Damper mount GmnO 1) s
m M2A4 Grub screw Dampfer-Lager MA23 Mo-iﬁ(ému
50676 Madenschraube Support d'amortisseur %2 O»R?r?g [siﬁu:arz}
Vis pointeau Joint torique (noir)
P SmmE0—#—L
(M MAS  2xEmooETEx [ ([ Ball connector P BnnT it —
¥, <8 Tapping screw Kugelkopf \ O M3A24 Washer
s MA12x2  Connecteur & rotuie ' Beilagscheibe
50592 Rondelle
( 3x10mmALERX F MA AL pH—I 1060~71) %
. Screw '\,I %7 13 Ball Ball bearing
7 Schraube \ / Kugel Kugellager
MAG ~2 Vis E 53273 B::I%e Roulement 4 billes
Dumm sxiommseisea AATE: ol ] Sty
Schneidschraube x| s it idd MAZ26 Spacer
MAT =4 Vis taraudeuse Adjuster nut . Distanzring
50578 9805525 glellrnuﬂer ! Entretoise
crou de régla
[ eee————— 3% 12mmPvE T ER o
JE::*«MJ Tapping screw %} AFv T ()
it ) Schneidschraube | A\ NG iard vii=RF) Y i
<10 . M MAT15 Snap pin (smal)
MA8 Vis taraudeuse &V -~ Friction damper spring MA27 Federstift (kiein)
Friktionsdampfer-Feder oy Epingle métallique
3% 18mmIE R Ressort d'amortisseur a friction saior (petite)
Screw
MAQ «2 %hraube T AFyTE(F)
53273 B "". ":.Snap pin (medium)
ederstift (mittel)
"lllﬂ'.!lllllll||_iii.iiii\'l'ﬂ'l'i'.'-ﬂlllllllll!!!lll!liiliiﬂm MA16 ZVoiarsri—fat MAZ28 Epingle métallique
, x| Friction damper post x 4 (moyenne)
MAI1( =2 3% 32me IR gs0ss2s  Friktionsdédmpfer-Stab
53273 Screw Axe d'amortisseur 4 friction
Schraube
i 11| — ok
E=5=TFL—}
".““llll||IIIIIli'lml'l.ll'l'l'l'l111'I11'Illl!!IIitlillll.ll.ll.ﬂllﬂ!ﬂ' M AI 7 FUsarF it mgg‘g:::;
x 9 3% 35mmillE X Friction damper pole Plaquette-moteur
g&; l S 9305525 Zentralzapfen des 4305250
Schraube Reibungsdampfers .
Vis Axe des disques de friction
B MA18 <1 ososs24 MA30 =1 9805524
— = R FIZa b R = A pysi—
| Diff joint Wheel stopper
UYL P Differential-Gelenk Rad-Halter
Accouplement de différentiel Moyeu

18

58194 F103RX CHASSIS KIT




PARTS

TAMIYA

*EABKELLEECASTVLEY . FMELTHESTTF 20,
+* Extra screws and nuts are included. Use them as spares.
* Ersatzschrauben und -muttern liegen bei.

+ Des vis et des écrous supplémentaires sont inclus. Les utiliser comme piéces de rechange

19415328 Frye e Ty x| Pirlmrrerrasain < | +FLF «< | LT ,
Upper deck 4005042 T-bar 50505 Box wrench 50038 Hex wrench 50038
| Oberes Deck T-Platte Steckschllissel Imbusschlissel
Platine supérieure Plaque arriére Clé & tube Clé Allen
AR AEET—7 (M) oo % HRARBE T~ (K)o x| | T J S | H—WFFHIR <1 53042
Double-sided tape (narrow) 9805406 Double-sided tape (wide) 9805406 Rear shaft 3485036 Ball Diff Grease
Doppe_lklemnand (schmaII] Doppelklebeband (breit) Hinterachse Fett fir Kugeldifferential
Adhésif double face (étroit) Adhésif double face (large) Arbre arriére Graisse pour différentiel 4 billes
T
B ‘; 'ﬂ-@ |:| r MB? FPLpA Y-y Tme P ILid—iL
‘ x2 Tie-rod MB15 Eall |
941 Spurstange x 2 uge
5329 Barre d'accouplement 53258 Bille
., 4% 5l X :
AT RRTLAMRL Screw Bmom 7 L id— b
| Schraube MBI16 o
. MBg -2 Vi g x2 Bl
MBI 2mm" Ty — 5a2s8 e
x9 Washer
Beilagscheibe X
Rondafle 2N, MA2]  daaFot = -
5. m ] |
MBy 2*ImAEZ = 53028 g;gﬁ' —
|
Cm e e MBI17 7734 bew7t |
i raul —_ MBQ ImmEY ¥ Upright shaft
Vis (8- Vorderachszapf
N 4 E-ring 53259 ‘'orderachszapfen
= 50588 E-Ring Axe de roue
MB3 dmmEO—H— L Circlip
%2 Ball connector ) T - =
50590 Kugelkopf @ MB10 2 5mEl -7 I — 1
Connecteur & rotul » E-ri - -
n r & rotule 2 E—gri;gg MB18 3x27.2mRAFrLZiv7}
2% BrmALE Circlip % 2 Shaft
* BomILE R g Achse
= . 3258
Screw (G > MBIl 2mCY~7 ° Axe
MB4 Schraube &> x2 C-ring
%2 Vis "~ 0805478 C-Hing
Circlip [ 1
(T 2.6 10mP s> TER W MB12 Fa{nz7Y) -y MB19  2.6x35mAFLRAsnTt
¥ Tapping screw <2 Front coil spring ‘2 Shaft
MB5 Schneidschraube 50509 Vordere Feder Achse
%1 50575 Vis taraudeuse Ressort hélicoidal avant 53258 v
s e e P o4 A —
3 10mmMlyvETER ( J MB13 Adjuster FAQs o fni x 3
v Tapping screw e Einstelistiick N band 50170
MA7 Schneidschraube Chape & rotule Nﬂgﬂmmﬂ
%3 50578 Vis taraudeuse o . Collier nylon
. » / 1 4
8% 10mm Py E LT ER A MBJ_“ %4 B g _
Tapping screw \\\—/ ' Fy7 54k ﬂﬁﬁ'r—l (M) eseeeeeo ] 5017
M BG Schneidschraube — —_  Upright Double-sided tape (black)
Vis taraudeuse ‘oo Y Achsschenkel Doppelkiebeband (schwarz)
x1 50577 N /' Fusée Adhésif double face (noir)
| 9415330 7 3% 10mmALER P 12805/ =2 — TP s
@ Au@ [ Screw -I((’/ “i\\\\ MC4 Ball bearing
MAG - 1 Schraube b [ ) Kugellager
_— y Vis : 4y =3 Roulement a billes
5306
- MC2 AmmBy 2 Fu b
l::] LV|1A4 3mméi:/ %2 Lock nut BS0F /== sTY oY
rub screw .
Sicherungsmutter Ball bearing
50576 x;d:‘:ilﬁ:;'ﬂuﬁe Ecrou nylstop Kugellager
Roul t & bl
dom 7 F o0y o+ b oulement 2 biies
M 2% Brm& v TER Flange lock nut 1TTE=#*:
Tapping screw Sicherungsmutter 17T Pinion gear
MCl1 Schneidschraube Ecrou nylstop & flasque 172 Motorritzel
x4 50573 vis taraudeuse Pignon moteur 17 dents

H—F7HEE 50388

DIFFERENTIAL PARTS BAG
DIFFERENTIAL TEILE-BEUTEL
SACHET DE PIECES DIFFERENTIE

MC7 -1

NE0AZ AT o
Ball thrust bearing
Druckkugellager
Butée & billes

FIAAR—H— —  dmmEXF—Nf—IL o T,
Differential spacer — Steel ball £ —
Differential-Distanzstiick Stahlkugel /S S N
MC§ 1 Rondelle de pression de MC10 =6 Bille en acier /?’v--r-'/f-i-'{lw N
L différentiel / 1
‘ Pressure disk |
Druckplatte
MC9 -2 MC11 -2 \ Rondelle de
150ARF AT wirtr— Smm L/ € & _pression
Thrust washer Disk spring U S g
Druckscheibe Tellerfeder B _~ MCi12
Rondelle de butée Rondelle belleville e SR <2

19

58194 F103RX CHASSIS KIT




AFTER MARKET SERVICE CARD 9415328 Metal Parts Bag A 50577  3x10mm Tapping Screw (MB6 x10)
When purchasing Tamiya replacement parts, 9415329 Metal Parts Bag B 50588 2mm E-Ring (MB9 x15)
please take or send this form to your local 9415330 Metal Parts Bag C 50509  F-1 Front Spring Set (MB12...etc.)
Tamiya dealer so that the parts required can 5005073 Rear Coil Spring (MA2) 50633 4mm Adjuster (MB13 x6)
be correctly identified and supplied. Please 4305371 Damper Mount Plate (MA3) 50573  2x8mm Tapping Screw (MC1 x10)
note that specifications, availability and price 50038  Tool Set 53066 1280 Sealed Ball Bearing Set
are subject to change without notice. (Box Wrench, Hex Wrench, MA4 x4) (MC4 x3)
50576  3mm Grub Screw (MA4 x10) 53030 850 Sealed Ball Bearing Set

PARTS CODE 50578  3x10mm Countersunk Tapping Screw (MCS5 x4)
4005040 Chassis (MA7 x10) 50354 16T, 17T AV Pinion Gear Set
50442 RD F-1 Spoke Wheel Set 50592 5mm Ball Connector (MA12 x10) (MC6...etc.)

(A1-A3 2 pcs.) 9805525 Adjustable Damper Post Bag 50388  RD Differential Ball & Plate Set
53258  Link-Type Front Suspension (MA14, MA16, MA17) (MC7-MC12)

(B1-B4...etc.) 9805524 Diff Joint Bag (MA18 & MA30) 50170  Nylon Band Set (Large x2, Small x6)
53257 Height Adjustable Gear Case 53023  4mm Aluminum Nut (MA21 x20) 50171  Heat Resistant Double-Sided Tape

(C1-C4, J1-J3...etc.) 50586 3mm Washer (MA24 x15) 50195 Steel Antenna
50655 F103 Chassis D Parts (D1-D11) 53270 1060 Ball Bearing (MA25 x2) 50505  F-1 T-Bar (F103 Chassis)
53273  Rear Suspension Ball Mount Set 50197  Snap Pin Set (MA27 x5, Large x10) 53042  Ball Diff Grease

(E1-E4...etc.) 4305259 Motor Plate (MA29) 9805406 Tape Bag
50506 F-1 Spare Gear Set (G1-G4) 53259 Formula 3.5mm Offset Upright 3485036 Rear Shaft
0115065 P Parts (P1-P7) (MB2, MB3, MB14, MB17, 2 pcs. each) 4005042 Upper Deck
50441  RD 3630 Front Sponge Tire (2 pcs.) 50590 4mm Ball Connector (MB3 x5) 7435044 Motor
9805476 Rear Tire (2 pcs.) 50575  2.6x10mm Tapping Screw (MB5 x5) 1055739 Instructions
TAMIYA SPARE PARTS & HOP-UP OPTIONS 53068 RS-540 Sport-Tuned Motor 53148 F-1 Carbon Graphite Friction Plates
Tamiya offers Spare Parts & Hop-Up Optionsfor 53090  RD Tire Cap 53149 F-1 Low Friction Pads (F103)
improved performance at the track. Visityour 53095  3x10mm Titanium Tapping Screw 53150  F-1 Tumn-Buckle Tie-Rods (F103)
local Tamiya dealer for assistance. Please note 53096  3x32mm Titanium CS. Head Screw 53151  F-1 Diffuser Set

53154  Acto-Power Formula Motor

53101 *1 RD 0.4 Steel Pinion Gear Set (20T, 21T)
53102 *1 RD 0.4 Steel Pinion Gear Set (22T, 23T)

that specifications, availability and price are sub-

ject to change without notice. 53168  Hard Type Carbon-Graphite Chassis Plate

ITEM NO. 53103 *1 RD 0.4 Steel Pinion Gear Set (24T, 25T) 53169  F-1 Fiex T-Bar Set (F103)

50355 18T, 19T AV Pinion Gear Set 53104 RD 0.4 Spur Gear Set (93T, 104T) 53173 Low Friction Aluminum Damper
50356 20T, 21T AV Pinion Gear Set 53116 RD 6mm Carbon Rear Shaft 53174  Friction Damper Grease (Soft)
50357 22T, 23T AV Pinion Gear Set 53117 *1 RD 0.4 Steel Pinion Gear Set (26T, 27T) 53175  Friction Damper Grease (Medium)
50390 RD 3645 Rear Sponge Tire (2 pcs.) 53120 RD Aluminum Front Body Mount 53176  Friction Damper Grease (Hard)
50473 Hi-Torque Servo Saver 53124 3mm Tungsten-Carbide Diff. Ball Set 53184 RD Tire Cap (Soft)

50692  F-1 Body Parts Set "High Nose Type" 53128  Front 3630 HBR Medium Sponge Tires 53186  F-1 FRP Upper Chassis Set (F103)
50722 F-1 Body Parts Set "Ferrari F310" 53129 Rear 3645 HBR Soft Sponge Tires 53271  High Rubber Content Sponge Tire, Medium
50723  F-1Body Parts Set “Williams-Renault FW18" 53134  Front 3630 HBR Soft Sponge Tires 53272 Dyna-Run Racing Stock Motor
53016  3x12mm Titanium Tapping Screw 53135 Rear 3645 HBR Medium Sponge Tires 53277  Height-Adjustable Aluminum Heat
53018  3x10mm Titanium CS. Tapping Screw 53138 Integrated Slick Tires Hard {Front) Sink Motor Mount

53044 Dynatech 02H Motor 53139  Integrated Slick Tires Mediumn (Rear)

53064 14T, 15T H.P. Steel Pinion Gear Set 53147  F-1 Carbon Graphite Upper Deck Plate  *1 Use in combination with 53104 & 53277.

* BISRMAKICIECDA—FHLETH,
HEERELE=DHEHEEDRS. £/,
HEHs. WEESECOH—FICEAL
TFZL,

110 llnncva/#n-
F103RXv—%wh

BasL{LrY, ZbLEFR, ZON
—FORBBREEOTH 4, Rt Re
WEIA-QGEEAFC L T—HICEETHR
F729—H—EARIECBSRLAATF &L,

THES RS L CRACEN TR T
SPHHi—NHREEREEMLTF 2L,

FMEvRESRS) BE 054-283-0003
HH 03-3899-3765 (ME~AMER)
EREM TA(A~&MWA)8:00~17:00 HAP KA

(RSO —FE A% HEROIAR
HOBEMIZ, —OH—FEEEIZITEM
B8, A45—-0, MEE, Hae. HEE
WY RATF &V, HoAAEAMIC RIS
HFELEWALME, DERS-00810—
9—1118, MAHL -HWEETHE THHGAA
TFaw

CRR 9208
Pri—trecrrsnanis ---320M
Y4 —5 14 (27) .+B60F)
AL e L2009
Y —se7h 4209
S AmET — 7'(1 220
Frops d—Foydp oeeee . ---420M
Frismf b, ;r{-..}pxl-;n 600
E—H—FL—}- 1201

9"14\'—7-7‘/}71/—5------ 380
A=A WAT ) ¥ - weeee- 220/
7'!9/3/9‘/1\—1{1F 'l‘--’lv 9,;\ Zl-'hl‘ 360
. ceeee-- 950

3 3 050/

--+1,320M

ZOMICHIERECEMO-HORC AT
MRy RBANTV I T, 58 (DOEE
JERETH. $-RMHTFII—Y—ERTSE
WURSHT &0

E

A= % Q(ER, Tyiv—B&L) (SP44D) 7502708
an—ﬂ7n-'a'~m 7k, unumpzul -1,400/-270M
¢ 1,800M3-270M
550/ -270M4
£t L 200F3-270M
G i—Y (SP.506) - ~450F9-130M
ZOxbyq4 <2 (SP. 44!) o650 /3-270M
TFVAF ARRLAF, Suﬁa)d[spsa' 200M3-130M
FADL ALK D B(SPIT0) - ----200 - 130
m!ﬁﬁﬁm-‘i——j(sp.m)--- 300/ -130M
Z T PFRAF(SP.195)-veeevee 200/ +130M
xf--;:ft'-/xx1n.r!~x5{59.m]----200H- 90M
17TE =%~ (SP.354) - ~----350M- 130/
FIAAM=, s.z-r-—n#-n. IISUZ-;ZP\?'M '?ur— S-lf‘*
Fori—F 20 (P10 -
Ts<—(SP.505)- -
7abIf NATY A % 4 (SP.50G) -
2% BBy ER % 10(SP.5T3) -
2.6 10nmg s L E R < 5(SPSTS)-
SnmA EFZ> = 10(SP.576)

3% 10mmdvE AP ER X 10(SP5TT)---- 100 - 80P
3% 10mmMyyE LS ER % 10(SP.578) 100 804
3mm Ty Soqr— % 15 (SP.586) 100+ 80M
2omEY ¥ % 15 (SP.588)--+-+-+ 100+ 80M
4mmE' DA —IL > 5 (SP.530) - 150/ - 80
SmmE DA —IL > 10 (SP.592) 300+ 80/
4om P S AP — = 6(SP.633) 150 - 90M

dmm P NoiF v 2 20 (OP.23) - 300/ -130M1

B30T i—ir—lT) Y x4 (OP.30) --- 1,600 - 130
H—=NF 75 A (OP.42) - -400F3+ 190/
12807/ 4=S—NP )4 < 3(OP6E) -1, 2003+ 130

HHET v T DDA T a8 — Y b8

o734 ToT 5470 ¢ imbFRE R, ban D~
(OP5G) e emeemee e §50F9 - 130F3
1060~71 % = 2(0P.270) --600F - 130M

2T, &5 ICEMIEL T I EF2
EBLATEETY .

OP.NO. *®
116 RDGmafy—a#)4r—2r0T7h--1,200M - 130
147 F-1h—#ePousi=Fo%--1,200M- 90
148 F-1h—427) 2037 —Heob - 600 - 90/
149 F-1a—2Y 23230 k--050/"- 90M
168 F-In—Fo47h—#riw—i---6,200 - B
178 74=8230-709iaPhif eri=-----1 , 300/ -2701
GREHZDWT)

A=y & 2 EEXORES., BEEL

SHORAH(V@EP) LI TERTT, 1.
HRASOSHIS000FA AR 28, 2
Hlat—exerulzt.

For Japanese use only! ¥ ITEM 58194
o LLEH]
m|EE ( ) e
HAl

=
HERE

METHREERI-T T422

ok

20

58194 F103RX CHASSIS KIT



